INSTRUCTION BULLETIN

No. 9006832
Machine: S20
Published: 09-2010
Rev. 00

NOTE: DO NOT DISCARD the Parts List from the Instruction Bulletin. Place the
Parts List in the appropriate place in the machine manual for future
reference. Retaining the Parts List will make it easier to reorder
individual parts and will save the cost of ordering an entire Kkit.

NOTE: Numbers in parenthesis () are reference numbers for parts listed in Bill of Materials.

Installation instructions for kit number 9006318
SYNOPSIS:

This kit contains the parts needed to install a backup alarm / strobe light kit on S20 Electric machines

equipped with overhead guards.
Please follow step-by-step instructions.

SPECIAL TOOLS / CONSIDERATIONS: NONE
(Estimated time to complete: 1.5 hours)

PREPARATION:

1. Park the machine on a clean level surface,
turn off the machine, remove the key, and set
the parking brake.

FOR SAFETY: Before leaving or servicing
machine, stop on level surface, turn off
machine, and remove key.

2. Open the main cover.

3. Disconnect the battery cables from the
battery.

WARNING: Always disconnect battery
cables from machine before working on
electrical components.

IB 9006832 (09-2010)

INSTALLATION:

1. Use a two hex screws (5), two flat washers
(6), and two hex nuts (7) to install the flasher
(4) onto the mounting bracket (15). Refer to
Fig. 1.

20 45

21 9 _—3
YN vl
7%\\ \ 7

FIG. 1

2. Trim the backup alarm (1) wires to 5”.

3. Crimp a bullet terminal (28) onto each backup
alarm (1) wire.

4. Use two hex screws (2) and two hex nuts (3)
to install the backup alarm (1) onto the
mounting bracket (15). Refer to Fig. 1.




5. Trim the spot light (8) wires to a 6” length and
crimp the QF terminals (29) onto the wires.

6. Use a hex screw (9) and a flat washer (10) to
install the spot light (8) onto the mounting
bracket (15). Refer to Fig. 1.

7. Install the boot (21) onto the 5 Amp circuit
breaker (20). Refer to Fig. 1.

8. Insert the 5 Amp circuit breaker (20) into the
alarm bracket (15). Refer to Fig. 1.

9. Use two hex screws (16), two flat washers
(17), and two hex nuts (18) to install the light /
alarm assembly assembled in the previous
several steps onto the overhead guard. Refer
to Fig. 2.

12. Route the flashing light (11) cable through the
hole in the overhead guard and use two pan
screws (12), two flat washers (13), and two
hex nuts (14) to install the light onto the
guard. Refer to Fig. 3.

Light / alarm
assembly

Insert grommet _~~ -
on alarm / strobe = _ - -
harness (23) ~ -

overhead
guard

-7 /
// 17
18
FIG. 2

10. Trim the flashing light wires (17) to 6”.

11. Crimp a bullet terminal (28) onto each flashing
light (11) wire.

FIG. 3

13. Connect the alarm / strobe harness (19) to the
flashing light (11). Refer to Fig. 3 and Fig. 4.

14. Connect the alarm / strobe harness (19) to the
backup alarm (1), spot light (16), 2.5 Amp
circuit breaker (20), and flasher (4). Refer to
Fig. 1 and Fig. 4.

15. Insert the grommet on the alarm / strobe

harness (19) into the hole in the top of the
overhead guard. Refer to Fig. 2.

IB 9006832 (09-2010)



WIRE # POSITION
6BA/BLU 1
28BA/GRY 2

TO: FLASHER
LABEL® (1) FLASHER

/ Grommet
TO! MAIN
HARNESS
(NO LABEL)

=) o
= — 3 ——r
138C,
Laser e e e WIRE # POSITION
BOBA/TAN 1
He 45BA/GRN z
OPEN 3
13BA/BLK 2

TO: BACK-UP ALARM @

LABEL: (1) ALARM
TO: CIRCUIT BREAKER 17 I I
LABEL: (1) CB-17 TO® STROBE L IGHT
LABEL: (1) STROBE LT.

FIG. 4

16. Cut the vinyl duct (27) into one 28” section
and two 10” sections.

17. Install the sections of vinyl duct (27) cut in
the previous step onto the overhead guard.
Refer to Fig. 5, Fig. 6, and Fig. 7.

FIG.

18. Route the alarm / strobe harness (19) through
the sections of vinyl duct, down between the
main cover and frame of the machine, and
connect the alarm / strobe harness to the
main wire harness. Refer to Fig. 4, Fig. 8, and
Fig. 13.

FIG. 6
FIG. 8

19. Open and close the main cover several times
to ensure the cable is not being pinched when
the cover is closed.

IB 9006832 (09-2010) 3



Electric component plate

Replace existing
M4 contactor
with 36 VDC
contactor (25)

M- lead

Motor
controller

20

21.

. Remove the cover from the electrical control
box. Set the cover and hardware aside.

Remove the existing M4 contactor from the
electric component plate. Discard the
contactor. Refer to Fig. 10.

FIG. 9
27.

Use two screws (24), two flat washers (13),
and two hex nuts (14) to install the 36 VDC
contactor (23) onto the circuit breaker bracket.
Refer to Fig. 11.

25

22.

23.

24,

25.

26.

FIG. 10

Install the 36 VDC contactor (25) into M4 on
the electric component plate. Refer to Fig 9
and Fig. 10.

Reinstall the bus bar onto the M3 and M4
contactors and reconnect the M- lead to the
M3 contactor. Refer to Fig, 9.

Connect the auxiliary leads on the main wire
harness to the 36 VDC contactor (25) M4.
Refer to Fig. 9 and Fig, 14.

Reinstall the cover onto the electrical control
box.

Install the 2.5 Amp resettable circuit breaker
(22) into the circuit breaker bracket. Refer to
Fig. 11.

AN o

e
Circuit breaker 3 /

bracket

o -
9

28.

29.

30.

31.

FIG. 11

Connect the main wire harness to the 2.5
Amp circuit breaker (22) and 36 VDC
contactor (22) installed in the circuit breaker
bracket. Refer to Fig. 11 and Fig. 12.

Plug the diode (26) into the main wire
harness. Refer to Fig. 12.

Reconnect the battery cables to the batteries.
Start and test the machine. Use the headlight/
flashing light switch to turn on the flashing

light. Operate the machine in reverse and to
ensure the alarm / light function.

IB 9006832 (09-2010)



80 :73gvTl €0 :73av7
HSNYE 3a1s HOL I MSASM
mD 0L WD 0L

Q3NNTLNOD ﬁ E

uol}eo |
siy1 1e (92)
apoip bnid
20 =73gv +0 :138avl
wDOHD 14vl1s 1a :=13gv WYYV dN-Movga IMX(Im
.Oh NYOH ~D Hell vD s0L hD

T-AS 713GV
1-AS HSNYg 340Ils :01

£0 :7138v7

A3INNILNOO
e — g
1
@ /] A
; 3ILLONMHL *103713 :713@v]
€8 ] m 31LI0YHL 2INOMID3T13 :0L
V08
wer) V'€ Iivea Mavd (1) :713av] !
8 a2t “MS 3vvdE ONIMdvVd 0L
O WET
| o
0 (@) SNOI LI3NNOD
.m_< @ 0) (O NEVE .> .>
LN :T13avT 1 &L 11N29192:0L -S39 WHO OF
AV AMLN3S _M__M_ (2) :13av]

ONY3IHL ‘ZW :0OL

W

(22) 1exealq
unouo dwy 62
0] 108UU0)

(¥) :713av
AVI3Y
dn-Xova GN °1d0 =0l

(gg) 1010B1UO0D

OdA 9€
01 108UU0D

HO01SIS3Y WHO OF :0L

FIG. 12

IB 9006832 (09-2010)



©171 3Mvda Mdvd
(1) :713av1
LHOIT Ixvud
ONIMIVd =01

olle

AN

9El

“43d "04 SI LYVHO
- 109

1-108
(E)5713av
HOLVOIANI
FOHVHOS 10 Ad¥3LllvE :0L

- 3nogv_33s
(2] :573av

313N ¥NOH :0L

vel

2)
(o'l A“v
€02

"ONOT .0°S =

MNd/VI8 ANV

NYg/vZL: 310N
“MS 1H917

*MS HsSNY8 3dIs
(2) 5738V
HOLIMS LIWIT
*NQ Hsnyg 3d1s :0L

“3A0€V S3LON
33s (E) :73gvTl
HOLIMS A3X :0L

2

A3NNT INOD

|
|
|
|
|

NE] v

Nv4 10373 "1d0 :01

3NV JAVTT

368041S-A3d 9HO =739Vl
SS3INYVH LHOIT
38041S-3SH3A3Y 9HO :0L

37139V

T3INVd dAVT 0L

(81) ssautey aqoJis
/ WJeje 01 108UU0)

[s]+]

“MS NHOH
(2) :738v1
HOLIMS NHOH :0L

J\\
[0°%1]
201

“NIVH HSNYE3dIS H :713avl
SS3ANYVH HSNYE3AIS 1437 :0L

SS3NYVH d3A00
“YddH :713av1

SS3NYVYH d3A00
d3ddOH =01

FIG. 13

IB 9006832 (09-2010)



7138v71 ON
d3170H1INOD LV ONNOY9 =01

*NMOHS SY E ANV 2°1 (E) :138vl
H3TTI04LNOD 13d0dd 0L

¥IN (G2) J010B1U0D
DQaA 9€ 01 108UU0)

A3Y PN XNV (2) :713av7] A3Y PN (2)
LOVINOD A3Y bW XNV 0L

1l

1y

:138v amd N (2) :T3avi
AVI3d A3Y bW :0L

[x]

AVTI3Y OMd EN :0L

I

dANd *AAH 32N (1) :713dV]
diNNd J1INVHAAH *HOLOVINOD 2W :0L

<

SOk
NGOl

NIVAN TN (1) :713av7]

ERIIEE]

M18/3vET

ERVIEE]

A18/VVET

ERL]]

1HM/6

NOI1(SOd

"ON 3d[M

dO1S1s3d

WHO 001

P

WHO 00T HOLSIS3d :7138vi
0L

HOLOVLINOD NIVAN TW :OL

—o o
W

(el

TW ® WOD :713gvl
HOLOVINOD TN LV NOANOD 301

1-3snd (1) M3av
YOOl “1-3sSnd :0L

Q3NNTINOD

FIG. 14

IB 9006832 (09-2010)



FIG. 15

IB 9006832 (09-2010)



<
SdY . .
TV
+ HO10M ' V0zZ ‘43N3E nm_._..m_o
NHg/2e 1T Ay Nv1/02
HINVHS xn T0HLNOD ¥3cdOH

TR ¥ AVIR ¥IWVHS

JINOTOAD

"IN

Nv1l/02

F\VLLISIH §<.m.N
1HA/69 Q Nv1/02

HOLIVINOD HINVHS /H3LIA HNOH

HOV3
SdNV3*0 ATIVOIdAL
ST02 2/ ANV 1N

HOLINS d01S-3

NV1/02

HILIVINOD <8_ '10d5 “HEAOd NIVN

NR/21 Nua/2t
r N39/S1 = NvL/OL Bk ) +m
TFRzeT A > \L (NVNOV30) HS LVES paydums
IONT

NVL/02

5
<
3
HOLVI! 12510 AdaLVE w
= “QavML0 E
SSINUVH QW ~ Ty —
“LOVINOD XNV BN m { }
30010 *NY WA/TE 7= EN [&
u::o‘-o S.VG<<AN 4 LOVINDD Xn¥ g PN ‘10 i M | Q
VNOLLO EOEV 14 HOLVHS B30V 3 2 . S
FULOHHL JINOHLOI B W
~ 3 %6v16-25
N9 L\m ma NH/G1 ‘98vL8-1S
~ ‘96vL8-2V o
3SH3A3Y @ 1965/8- 1V m 5 92825014
M STV S 74 F8vJ OL S3IH3LLve
3 [« Q O0A81 3HL SLIINNOD
SHVY0 ATVIIDAL S — e - A\ HOLHA  378V0
s HOLAVAY wAu 'LL00SO01 ¢
SO0 VA ONV EN v m H— " o SSINVH | ALD
1005 dNOO1 “OWIMO4 m I ¢ (SBBLY# SHOLIINNGD
NOILO3HIQ Hov3 . 1 _MDM eSS 2 ALO ATNO J0IRES)
“ (HYOVE) ‘ZLEGYO14+
N uﬁk.__.wmvmmm_ _ N M0 (HVOVY) ‘ELEBYOL#
N S3ryaLve
40 39NVH V SVH 2 10d U - s w o #. 281~ 2 "ALD ‘10
H313NO01 IN3LOd = << 5 3 = zZV
2 ; > E Toile & 2 5¢ m
=5
d —_— NE] w EAS ‘HOLINS NOILINGT AZH z
VNS BATT L s
NO MVHO dAVSE *10d T3doud |, und und/ze T
9 LINIT LNGHHO XV ¢ van TAN/B TAN/E T i
dAVOS1 HITIOHLNGD e 1 " “HOLIVINGD
HOLON 13d08d Ty prom— e g g V08 35N 30d w304 NIV
- ASSY 318V0 T\ v o T M
2
m ) =
neel T -t

AT 20010 2 2%
v 5l

NI
-~ N#/2 N#/2 Syers 8 .
2S-N 3naviIsy *ve'z ﬂ-ﬂ.‘sﬂh 2G19v014
NHg/2 ”f .mm

IN3HEND NeoH | O X s REA
V14 0L HOLON N = @
dNNd DITVHONH o »\/\m NeOH
o e A 1T & =) PN
HNd QAH M0 EDLON IGASE NIVN HOLOVINGO HOLON dNd I1TVHGAH VOO! 3SN4 HOLON dnnd /—W
n

Lva-W Lva-
Em.r..ﬁ% | _ __ | _ __ | _ __ | _ __ | _ __ “huLve e
ONe- 8 “ALD OIS yeaEl il LI 1SSV 3B =l L.i 25V 380 TN L.l R w.ﬁa...._ L.i \SSV 3V w1 L.i ..:_ L.i ) .mwmmzw.tsh

FIG. 16 - Schematic Provided For Troubleshooting

IB 9006832 (09-2010)




N NON €N8 9€ Hvd

- X e

LHO1T QV3H L1 D0AGE T NN *1d0 *6£G0G01

S SE ura L 1 NoN e o€ wa = SSINWVH LV3S X130 *Z910S01 INV4 625801
L1 ONV opngEe v :43ddOH OOAGE  *GETTSOI :T3NVd HOLVOIONI  *0L00S0T
HOV3 SINVIE'O [rer 7w tHSMHE 30IS ONVH L4371 “SLb2501 108VN9 OV3H H3A0

swnoa - 300u1S - 3SYIAIY ‘¥/b2S01  :3A0HLS - 3ISHIAIY
IV G ot o ‘LILLYOT THOLOW M3IWHS ‘¥0SBYOT 1M3A0D H3ddOH

NLLVY INBHHO m veaT ‘299501 OL ONIO9 ¥ LOLGHOT :NIVW  :SISSINUVH
LHIITOVAH | w R m m T.n = M wd/te
3ovEEAV

H-H H-H

AHIIT OV3H LHOIH J0ASE W NON *Ld0

N/ 18

JHOIT OVEH L4310 J0A9E N o

" SVNIRGL HOLT OVEH (87 HDJ HOLOENNCO w
m eIl an “SSINYVH Lv3S 3XNT130 = SO ‘SSINYVH Nv4 = 4 “NANTI0D
vig31 ONIY33LS = 0S5 “TINVd = d “SSINYVH HSNua
F—— )= o ) M/ 301S ONVH L4371 = @57 ‘SS3NYVH QHvN9 avaH
AHOIT QVEH 1HDIY JOASE N H3A0 - 3904LS - dN-YOVE 3SY3A3Y = 9HO-

1S-A3d  ‘SS3INHVH 380HIS - dN-%OvE 3SHIATY

= 1S-A3Y  ‘SLHOIT QV3H = H  “SSINMVH HOLOW

YINVHS = WS “SSINMVH Y3ddOH =H “SSINdVH

H-0H H3IN0O Y3ddOH = OH *SSINGVH NIVA = W

m 121

emﬁ/»wm

1er OH-WN
o “1INOYI0 AT V NI LON
m 41 G3ZIN9OJ34 N 38 LSNN SHOLIO3INNOD
NI ONV “SLN3NOJWOD *STT8vD “S3YIN TIV :3LON
m IHO  Ov - HOISISRS av sz
o X 2 c
HOV3 SNV SIHOIT VL 7
Sh'0 tINSIHND LHOITINL L 902 m
1HITIVL 100 *SOE *9SHBYO1# *1D
BV | . X a s 1500 ‘504 2 *ssher0le
HOTTIONL LD J0R2Y o Of—
W18
HN3 o
XVN dMvo*2 1REWV3R 111 &>
1IN0 INS'2 SIHL HLIA T NeRr | L
18 TEAOTWV 390HLIS
N0 A0 13LNI o
390418 VY LD /18 72
“MNOLLD . 2 SLHOLT ONINNK OW SIOIIVEH 0 oy
TI X L2 N/ =g +
Sdnv wOHO-1S-ARu-N 300uLS
u_x_ noJ 0 SE0'0 dW w (@neHs) FA0kSTdRSIT SNINNVA *1dD alS-A3Hu-N (SSINVH NOLLO HLIN UDN LIMOHIO SIHL TVISND) M 12 *od) m
HOLVIIN] ] 9YIMIM
|§l Y/Er XN aWYS1 TeV W W1708 u _.._ u.. w
W-uOHO- 1S- A3 =T .mﬂ!x NOLLID HLIA EENVERE LINID m_x. TVISNI
Bon N-ulS-ARu g\, o18%eey
O oy ™ TRV VS Mﬁ al
n-xve VA e i ”@ e Eﬂ < e L
0 W G HHV .
IWNOILdO - e dnxove Bis TSt PUCTE - TEVPY
YR/ w L 71 ECZ2a \ﬂnos "B/ = |
NO 3%V Rivd s va
TG ﬁ
1Sd OF LV
SOV HILINS s ] (NO1LO HLIN EWVR LINGHID STHL TSI
i NI VS°Z D3
QM EOR0D ) |ﬂu\104|_ i — W mx al & WIR
HOLIAS ¥3LTL4 O\ [E000T N-d. 2 @ NG ‘20
W "L a0k Ga0e0R (NO1LO HLIN VR LINGHID STHL TISND) (8
m_mi,m TV VS°Z 1D
ONISVHON] WB/El YR % IX a
!_-mnn-\wm 3.65.” l s :w».:L hm.ﬂ @9aTd xu.t! n! OH-N d&.ﬁ: ) QUM.!
4D OZH HONL €1 LV
bl 15 ﬁ (€l 10 2 )
S350T0 HOLINS <&t \oIAA vlm X NS
¥aL4 1sna z  OH-H HOLIAS 35070 UDOQ ¥3oH  H-OH d-N
Qed Gt m ¥ N, 3507 000 30
- N ©

IB 9006832 (09-2010)

FIG. 17 - Schematic Provided For Troubleshooting

10



Bill of Materials for Alarm Kit, Backup, Fish, OHG, EV, CI - 9006318

Ref. Part No. Description Qty.
v 9006318 Alarm Kit, Backup, Fish, OHG, EV, CI 1
A 1 72171 Alarm Assy, Backup, 12-48vdc 82-102dba 1
A 2 1037346 Screw, Hex, M8 X 1.25 X 25, 9.8, SEMS 2
A 3 07791 Nut, Hex, FIng, M8 X 1.25 2
A 4 72164 Flasher, 12/48vdc 5a [6309/12-48v] 1
A 5 06949 Screw, Hex, M6 X 1.00 X 50, 8.8 2
A 6 32483 Washer, Flat, 0.25, SAE 2
A 7 08708 Nut, Hex, Lock, M6 X 1.00, NI 2
A 8 72173 Light, Spot, 36vdc, 60watt. A 4.8d 1
A 9 39807 Screw, Hex, .50-13 X 0.75, G5 1
A 10 32486 Washer Flat,0.50,SAE 1
A 11 1017250 Light, Strobe, Amb, 12-48vdc 1
A 12 06933 Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 13 19066 Washer, Flat, 10 4
A 14 06549 Nut, Hex, Lock, M5 X 0.80, NI 4
A 15 1050046 Bracket, Mtg, Horn 1
A 16 1020341 Screw, Hex, M8 X 1.25 X 20, SS, SEMS 2
A 17 32491 Washer, Flat, 0.31, Std 2
A 18 08709 Nut, Hex, Lock, M8 X 1.25, NI 2
A 19 1052475 Harness, Alarm / Strobe, Ohg, 36vdc[S20] 1
A 20 1046882 Circuit Breaker, 05.0a, Resettable 1
A 21 1046173 Boot, Circuit Breaker 1
A 22 1046152 Circuit Breaker, 2.5a, Resettable 1
A 23 386810 Contactor, 36vdc, 100a, Sp, No 1
A 24 09200 Screw, Pan, Phl, M5 X 0.80 X 12, SS 2
A 25 86377 Contactor, 36vdc [Spco] 1
A 26 222290 Diode, Ele, Plug 1
A 27 55034 Duct, Vyl, 0.74 X 1.50 .75d Max 48.0I 1
A 28 55272 Terminal, Bullet, Mal, .157d, 12ga 4
A 29 50470 Terminal, QF, .25 16-14ga, Blu 2

IB 9006832 (09-2010)

TENNANT COMPANY
P. O. Box 1452
Minneapolis, MN 55440-1452

"





